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Notice

1. ARG AL E KT HE" MEEETI.
This test report is invalid without the seal.

2. ARET bl WA, M EFTR.
This test report is invalid without the signatures of the related persons.

3. ARERE. HEENTCRL .
This test report is invalid if erased, altered or copied partially.

4. SAAMEEAFI, MTFREREZBE+TANEALRERE, aaAZHE,
Any doubt should inform us within 15 days after receiving the test report.

5. B HARMEAOR IS AR S (R R AR 5 AL AT . RRAEILER
AR A 5 B RL  E BAF S PR UL
The test samples and commission information are provided and responsible by the
applicant. Test results prove the items conformity of the samples only.

6. ARG KA ATk, EEVE A MARIRS, BBETUHEESH S RIS S, 5
MENHFTRK
This test report is printed on anti—counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related

with the report.
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